
o5D/o5G
-)

GROUP B

GROUP E

CROUP A

GROUP G

CROUP

- €  g o
d i

&
@
* , i

'E ""y:-K62
<ffi*./ry
ts�@.=&:

Y-,A @
\  t - /

UNIT LOCATIONAL GROUP

GROUP H

GROUP J  CASKET SET

__F 84

CROUP F

GROUP C=Kry
.o*sJ"-,

s9
1



DESCRIPTIONPART NO.

CNOUP I  -  CRANKCASE AND SUCTION SERVICE VALVE

---u:O'..^. il;
a,3 I 

ol"
al l \  \s

^r ̂ i ;i'-,,bbi1
r \^"6 \e /l- ^''
;--@Y ^{" ̂ { ap

I
3

1
I

i

I

I
I
I
1
4

crankcase
Ploe P luq.  l /4-18 NPT
Stb l t  e t iss ,  0 ' l l  Level  -  Inc ludes:-  

S l  ght  Gl  ass
Gasket

Bear lnq,  l , la ln  Seal  End (Requl res L lne
Bear lna,  l ' {a ln  Seal  End (Requl res L lne
Stralner, Suct'lon
Stra lner .  Suct l  on
Rlnq,  Reta ln lng -  Suct lon St ra lner
Gasket ,  Suct l  on va lve AdaPter
AdaDter
hgicrew Socket  Head,  1 /4-28 x  I  lg  -

sAE Grade 87

I
I
I
I
t
2

Va l  ve,  Serv lce,  1- l /8  oDF
(2 Eol t )  -  Inc ludes:

Gasket ,  Serv l  ce va lve
cap,  S6rv lce va lve (P last ic )  -  Inc ludesr

Gasket. Seal CaP
cae,  serv lce va lve (s tee l )  (Ns l )
Gasket. Cagscrelr, 5/16
Caoscr iw,  hex t tead,  5 /16-18 x  2  lg  -

SAE Grade 5
Valve, -Serv lce,  1-3/8 ODF (4 Eol t )  -

lnc l  udes:
Gasket .  Serv lce va lve
Cap.  S i rv lce va lve (P last ic )  -  Inc ludes;

Gasket, sea l cap
Gasket. Capscrew, 1/2
caoscrew, ilex Head, l/2'13 x 2'1/2 lg -' 

SAE Grade 5

I
3
2
I
I
;

i

I
I
I
I

 SA
PL

17-10218
ltss

17-10218-02
17-40025
l7-440i5
17-40314
17-44005
17-40313
17-40075
17-40400
17-40337

14-0i042-03

17- 10811
17-10812
17-10806-02
17-10806-10
17-40013
t7-40012

l7-40002

17-40005
t7 - 10812
17-r0806-02
17-40007
17-40006

A1
A2
A3
A4
A5
A6
A6
A7
A7
A8
A9
410
Al l

412

413
Al4
415
414
416
417

At2

413
414
415
416
417

o5D/o5G



o5D/osG
I TEM PART NO. DESCRIPTION

OUANTITY
05D
37

05G
37

o5u
4 l

GROU P SHAFT END GROUP

B l 4

L
;-o@a
I  l^  Bro

Bg nY

B I
Bt2

B3A

@ @=-B3B

B 1
82

B3A
B3B
B4
B4
B5
B5
B6
87
B8
B9
810
B6
B7
B8
89
Bi0
8 1 1
8 1 2
B l 3
814

l7-40316
l7-40315
t7 -40029
17-44001-01
17-44014
I7-40310
t7 -44002
17-40338
l7-10308
17-40399-10

I'tss
17-55019-01
17-40319

t{s5
17-44003-01

 SS
17-55019-01
17-44004

Nss
17-40399-02

NSS
17-40399-03
17 - 10308

0-Ri  ng,  0 l l  Supply  Tube
Tube,  0 . |1  Supply
Gasket, Shaft End Cover
Gasket, Shaft End Cover -

Gasket, Flange Spacer
Fl ange, Shaft End
Flanoe.  Shaf t  End
capsiriw, 7t16-14 x l-l l2
Capscrew, 3/8-16 x l-1/4
Seal Assenbly - Incl udes:

Seal Assenbly Shaft
l{asher, Carbon
Gasket, Seal Cover
Seal Cover' Shaft

seat Assembly - Includes:
Seal Assembly, Shaft
lJasher, Carbon

Inc ludes:

lg - sAE Grade
lg - SAE Grade

Gasket, seal Cover
Cover, Shaft Seal

Dust  Seal  Assembly  -  lnc ludes:
Retal ner
Ri  ng,  Fe l t

CaDscr€w. Seal Cover, 3/8-16 x 1-l/4 lg
SAE Grade 5

1
I

I
1

r6
t

I
I
I

I

i
1
I

8

I

I

2 t

I

I
1

6

I

I

2 l

I
I
I

I

6



o5D/osG
UANTITY

DESCRIPTIONPART NO.

GROUP C BEARING HEAD AND OIL PUMP PACKAGE

c z

c

a a

IA

4

I
1
I
1

I
I
I
1
I
1
I

2
2
I

Oi l  Pump and Bear lng Head Assembly  -  Inc ludes:
Capsirew, Hex Head, 5/16-18 x 3/4 - |

SAE Grade 5
Gasket ,  Capscrew,5/16
Cover, 0ll PunP
Gasket, 0l' l Pump Cover
Spr lng,  0J l  Feed Vane
Gui de, 0i' l Feed vane
Capscr€w, Socket Head' *10'32 x 112 -

SAE Grade 87
Lock|rasher, #10
Drive Segment' 0il PumP
Reta ln lng Ri  ng,  Rotor
Punp,  Rotor  (  SI )
Head ( Incl udes Bearlng)
Gasket, Eearlng Head
Ri  nq,  P lunger  Reta ln lng
Gulde Pl  unger  vane sPr lng
Spr ing Pl  unger
vane,  PunP ( t ' ls I )
Locklrasher, l/4
Capscret, Socket Head, l/4-28 | 5/8 -

SAE Grade 87
Capscrew, Hex Head, 3/8-16 x I lg -

SAE Grade 5
Capscrew,  Hex Head,  3 /8-16 x  1-1/2 lg  -

sAE Grade 5
Cagscrew,  f lex  Head,3/8-16 x  1-1/4 ]s  -' 

SAE Grade 5

4

I
1
1
1

I
I
1
1
I
I
1

2
2
2

1

4
I
I
I
1

I
1
I
I
I
I
I

2
2
2
I

t7-40200-01
17 -40077

17-40013
t7-40076
l7-40075
l7-40069
17-40070
t7 -4007 2

PL
17-40071
17-40068
17-40067

t{ss
17-40078
17-40066
17-40065
t7-40064
17-40063

PL
l7-40074-01

17-40037

17-44009

17-10308

c l
clA

c2
c3

c5
c6
c7

c8
c9
ct0
L l l

c12
c13
c14
ct5
cl6
c17
c18
c19

c20

c20

c20



o5D/o5G
ITEM PART NO. DESCRIPTION

OUANT TY
05D
37

05G
37

05c
4 t

CROUP CRANKSHAFT,ROD AND PISTON CROUP

05

I
Dt3

0t4

E-oz

{o\-0,
\J)

fi_ Ds
E_ oto

D 1

D I

*Dl

*01

,  D 1

D2
D3
D4
D5
D5
D5A
D6
D7
D8
D9
010
D 1 1
0 1 1
012
012
D l 3

I r{s
I  Ns
I  D13
I  D l3
I r'ls
l N s
I l{s
I  Ns

l7 -5501l  -01

17-55024

17-44016-01

17-44016-03

17-44115-01

17-40053
ltss
NSS

l7-40055
17-55025
17-44054
17 -40324
,7 -40323
t7 -40321
17 -40322
17-40331
l7-40048
17-44036
l7-40050
17-44008
17 -40326
17 -40317
17 -40327
17-44010
17-44110-00
l7-40312

PL
NSS
PL

Piston & Pln (Standard - Low Clearance -
Inc l  udes:

Pis ton & Pin ( .020 Over  -  Low Clearance)
Inc l  udes:

Piston & Pin (Standard - Contoured Head)
Inc ludes:

Pis ton & Pln ( .020 Over  -  Contoured Head)
Inc ludes:

Pis ton & Pln (Standard,  2  r lng -
Contoured Head) - Includes:

Reta lner ,  P ls ton Pln
Pln,  P l  s ton
Pl ston

Rl  no.  Comoress lon (Standard)
Rln! ,  Comiress lon ( :020"  Inch overs lze)
Rl  na.  0 l l  (Standard)
Key; 'c rankshaf t ,  l l4  x  l l4  x  1 '1 /2  19
Setscrew, 3/8-16 x 5/8 lg
Counterlielght
P i n ,  R o f l ,  l / 4  -  l - 3 / 4  1 g
Set icrew,  3 /8 -  16 x  5 /16 lg  (Hol low)
Pln,  Spi ra l  ,  5132 x  518 19
Pin,  Spl ra l  ,  1 /8  x  l /2  19
Thrustv/asher, Sea'l End
Thrustwasher, Seal End
Crankshaft AssemblY - Includes:

Expans i  on Plug
P i p e  P l u q ,  l / 1 6  ( S P e c i a l  )

crank ihaf t  Assembly  -  Inc ' ludes:
Crankshaft Assembly - Includes:

Expansion Plug
setscrew, U4-28 x U2 19
Counterflel ght
screw,  Hex Head,  1 /4-20 x  7 /8 lg

o

R]

I
1
6

A/R
A/R
I
I
I
1
1
2

1

i
I

6

AIR

6

A/R

i
I
o

A/R
A/R

l

i
1

;

I
I

5
2
I
I

12

I

:

2

I
2
I
I

*For  Refr i  gerant i  on Use onlY



o5D/osG
ITEM PART NO. DESCRIPTION

QUANTITY
05D 0 5G

37
05
4 l

014

D14

ils
015
016
017
D18

17-40056

17-55023

17-40057
17-55008
17-55009
34-00616
34-00613-07

connecting Rod a Cap Assembly (standard) -
Inc l  udes:

Connecting Rod & Cap Assembly (.010) -
lnc  l  udes:

Pl n, Dowel
Capscrew (SPecial )

Thrustwasher, PumP End
tasher .  13/32 lD x  1- ! /2  0D x 3/16 Thlck
Capscre'w, Hex ltead,3/8 UNF x 7/8 -

sAE Grade 8

6

A/R
t

2
I
1

I

A/R

2
1
1

I

6

A/R

I
I

I

GROUP COMPRESSOR BASE GROUP

E6-f

E5-

E4-

E1
EI
E2

E2

E3
t4
E5
E6
E7

t7-44035
17-40032
17-40034

t7-44117-00

PL
17-40020
17-40021
t7-44011
t7-40320
l7 -40042
17-40033

Plate, Bottom, Alumlnum
Pl ate. Eottom
C a D s c r e w ,  H e x  H e a d , 3 / 8 - 1 6  x  2 ' 1 9  -

SAE Grade 5
caDscrew, Hex Head, 3/8-16 x 2'll4 19 '

sAE Grade 5
Plpe Pl  ug,  1 /4-18 t lPT
0i l  F i l ter  Scr€en AssenblY
T u b e , 0 l l  S u c t l o n
0i l  Rel le f  Val  ve
Oll Return check valve Assenbly
0ll Return Check Valve AssemblY
Gasket, Bottom Plate

I

i
1

i
I

I

I
I
1
1

I

I

22
I
I
1
I

I



osD/o5G
ITEM PART NO. DESCRIPTION 05D

37
05G 05(

{ l

GROUP UNLOADERS
- o

Ft3 -

.,o-B i

F 7

F6
F5

F4

r_J
- F 2 A

F3
- F l

-  F I I A

F I
F2
F2A

F4
F5
F6

F8
F9
F 1 0
F l 1

F I I A
N S
N S
N S
Ft2

N S
Fl0
NS
F13
F14
F15

F16
F17

17-40104-07
17 -40407

NSS
17-55010

( )

l  Nss {
17 -55022

 SS
l7-40408-02
16-00143

t{ss
16-00149
22-01093-01
22-01093
22-01093-02

22-50030
17-40408-02

NSS
17-401 l1
17-40104-20
17 -55018

17-55010
t{ss

Gd s ket ,  (Unloader  l4ount lng)
Unloader  va ' lve Body Assy (A lco)  -  Inc ludes:

Va'lve Body Assembly
Rl  ng,  P ls ton
Ga s ket
Plunger Assembly
Plunger  Spr lng
Encl os lng Tube

Encl  os lng Tube Col Iar
Snap Cap

Repair Klt for Valve Body, Iterns F4
thru F-10 -  Inc ludes:

Nut
Unloader  Valve Coi l ,  115 vac -  Inc ludes:
Unloader  Valve Coi l ,24 vac -  Inc ludes:
Unloader  Valve Coi l ,  12 vdc -  Inc ludes:
Unloader  Valve Coi l ,  12 vdc (Spade

Termina ' ls )  -  Inc ludes:
Unloader  Valve CoJl ,  24 vdc -  Inc ludes l

Snap Cap
Voltage Pl ate

Capscreri, Socket Head, ll4-28 x 3/4 lg
Gasket ,  Cap 1/4
Unloader Assy (Suction Pressure Activated)

- Inc'lude::
P i  s ton Ring
Unloader Power Assy (Suction Pressure

Act'ivated)

I
A/R
1
I
I
1
I
I
I
I
1

A/R
A/R
I
1

3

I
1

1

A/R
I

A/R
A/R
A/R

I
A/R
1
I
I
I
I
I
I
r
1

AlR
A/R
I
I
3
?

I
I

I

A/R
1

A/R
A/R
A/R

A/R
A/R
t
I

3

I
I

I
A/R
I
I
I
I
I
1
I
I
1

AlR
1

A/R
AlR
AIR



o5D/o5G
DESCRIPTIONPART NO.

GROUPG -  RIGHT AND
ASSEMBLY

LEFT CYLTNDER BANK,  CASKETAND VALVE PLATE

t'o )" .ru" f7 
cr6 Gl G4,@@k$rG3 G2

l
Gt2 Gt3

I
&

G/l
dF

Gt9
G24 G23 G25

t t l
ffi*
t p  9\\-ozry

G25A

-G30
Gl7

\err

Gt4

G32,G53

Valve Plate Ass 'v  -  R lght  or  Lef t  Banks
(No Unl oaders ) - Incl udes:

va lve i la te  Ass 'y  -  R ight  or  Lef t  Banks
(No Un loaders )  -  lnc ludes:

Gasket .  Cv l  inder  Head
Caoscrew.-Hex Head,  1 /4-28 x  3 /8 l9
Locbrasher, 1/4
Dl scharge Valve StoP
Dl  scharge Valve

17-55003

17-44112-01

17-55001
17-44113-00
17-10715
17-40087
17-40086

G1

G1

c?

G4
G5

f



o5D/o5G

-u$

ITEM PART NO. DESCRIPTION
OUANTITY

05
3 '

D 05
37

G
t t
5

G7 l
G8 l
G8 l

G9 I
Gro l
G l 1
Gt2

G13

G13

G14

G14

G15
G17
Gl8
G19

G20
G21
G22
G8
G8
G16
G3
G4
G5
G6
G9
G9
Gl0
G23

G24
G25

G25

G25A

G26
G24
G27
G28
G29
G30
G31
G32

NSS
l7-55002
t7 -44007
17-40082
17-44111-00
17-40083
l7-44017-01
17-40015

17-40017

17-44116-00

17-55004

l7-44114-01

t{ss
17-  55012

NSS
NSS

NSS
NSS
t{ss

17-55002
17-44007
17-55005
17-44113-00
17-  10715
17-40087
l7-40086
17-40082
17-44r 11-00
17-40083
17-40104-05

17-40108
17-40018

L7 -10224

17-44-17-00

l7-55013
17-40108
17-55014

NSS
l{ss

17-40i04-07
ltss

17-40104-20
t7 -t072L

Val ve Pl ate
Gasket, val ve Pl ate
Gasket ,  Valve Plate
Suct lon Valve
Suctlon val ve

(05D 0nly)
(05G 0n1y)

Suct ion Valve Posi t lon SPr lng
Cvl lnder  Head Stud,  3 /8-16 x  3-3/4 lg
Cillnder Head - Rlght or Left Banks

( l{o unloaders }
capscrew, tlex Head, 318-16 x 2-ll2 -

SAE Grade 5
capscrew, ttex Head, 318-16 x 2'3/4 19 -

SAE Grade 5
Valve Plate Ass 'y  -  R lght  or  Lef t  Banks

(Unl  oaders )  -  Inc ludes:
va lve Plate Ass 'y  -  R ight  or  Lef t  Eanks

(Untoaders)  -  Inc ludes:
Valve Pl ate
Unloader  Check Valve Ass 'y  -  Inc ludes:

Lockwasher, #6
5crew, Round Phi l ' l l Ps Head,

*6-32 \ 112 1g
Pl  s ton,  check va lve
Spr lng,  Check Valve
Bodv Check Val ve

Gask€t-, Valve P'tate (050 only)
Gasket ,  va lve Plate (05G 0nly)
Gasket, Cyl l nder Head
caDscrew, Hex Head, 114'28 x 3/8 19
Lock asher, 1/4
Dl scharge Va lve Stop
Discharge Valve
Suctlon Val ve
SuctJon va lve
Suct lon Valve Posl t lon Spr lng

cyllnder tlead - Rlght or Left Banks
(Unl oaders )

St ra lner
Capscrew, Hex Head, 3/8-16 x 3 lg -

SAE Grade 5 (Unloader Cyllnder Head)
Capscrew,  Hex Head,  3 /8-16 x  3- l /4  lg  -' 

SAE Grade 5 (Unloader Cyl'inder Head)
Cyt lnder  t tead Stud,  3 /8-16 x  4- I l4  

'19 -
(Unloader  Cyl inder  Head )

Un' loader  P l  ug -  lnc ludes:
Stra i ner
Seat  Ring
Pl  u9
Spr i  ng
Gasket, Steel
Cover Plate
Gasket, Cap8crew,1/{
Capscrew, Socket Head, i/4-28 x 1" l9

I
I

2

i

2

l o

1
I

2
I
I
1
I

I
4
4
2

:

2

l6

A/R

A/R
I
I
1
1
I
I
J

l 6

A/R

1

I
2

A/R

I
1

I
I
1

;

I
4
4
2

,

2
2

t o

A/R
A/R
I
I
I
t
1
1
j

?

1

I

A/R

A/R
I
I

?
1
1
I

I
I

4
4
?

2

2

2

15

16

A/R
A/R
I
I
I
I
1



o5D/o5G
UANTITY

DESCRIPTIONPART NO.

GROUP H - CENTER CYLINDER
H3

BANK
H6-

-H9

Hto
Mma

Ht3

Ht4

-H15

H4A

2
2
I

i
I
I
I
I

I
I
4
4
2

I

i

5

2
1
I
I

I
I

I

I
4

I
I

I
4
4
2
2
I

;

5

Capscr€r, Hex Head' 5/16 - 18 x 2 l9 -
sAE Grade 5

casket .  capscrew,5/16
Valve. Servlce 7lS oDF - lncludes:
va lve.  ServJce 1-118 oDF -  lnc ludes:

Cai ,  Serv lce Valve (P last lc )  -  lnc ludes:
Gasket, Seal CaP

Gasket ,  Serv lce Valve
Cap,  Serv lce va lve (s tee l )  -  t {s l
cvilnder Head - Center Bank
Cipscrew, Hex Head, 3/8-16 x 3/'19 -

SAE Grade 5
CaDscrew, Nex Head, 3/8-16 x 3-I/4 lg -

SAE Grade 5
Valve Plate Assembly (c€nter

Inc l  udes:
Valve Plate AssemblY (Center

lnc ludes:

Bank) -

Eank)  -

Gasket, Cvl lnder Head
Capscr€w,- Hex Head, 1/4-28 x 3/8 lg
Lockwasher, 1/4
Dl scharge valve stoP
Discharge va lve
Va lve P'late
Gisket ,  Valve Plate (05D onlY)
Gasket ,  Valve Plate (05G 0nlY)
Suction Valve
Suct'lon. Val ve
Suct ion Val  ve Posl t lon SPr lng

Dowel, va lve P'late

l7-40012

l7-40013
14-01042
14-01042-03
li - 10812
17-10806-02
17-10811
17-10806-10
17-40016
17-40018

t7 -10224

17-s5007

17-44112-01

17-55006
17-44113-00
17-10715
l7-40087
17-40086

 SS
17-55002
17-44007
t7-40082
17-44111-00
17-40083
17-40057

H 1

H2
H3
83
H4
H4A
H5
H4
H6
H7

H7

H8

H8

H9
Bl0
fi11
H 1 2
H13
H14
H15
H 1 5
Hl6
H 1 6
H17
818

{

t0



o5D/O5G
ITEM PART NO. DESCRIPTION

OUANTITY
o5u
31

U ) U
t7

u5('
q l

GROUP GASKET SET

Jt0

d ,tt
nt Jlz

J 1
J2
J3
J4
J5
J6

J7
J8
J9

J 1 0
J l l
J 1 2
J 1 3
J14
J 1 5
J 1 6
J 1 7
J18

17-55020-01
17-40005
17-44004
17-44007
17-44001
17-44014
17 -55001

17-55002
17-55006
17-55005

17-40316
r7 -rc2r8-02
17-40104-07
17-40075
i7- i0811
17-40033
17-40078
17-40319
l7-40029

Gasket  Set  -  Inc ludes:
Gasket ,  Suct lon Serv lce Valve (4  Bol t )
Gasket, Shaft Sea l (05G)
Gasket ,  Valve Plate (05G)
Gasket ,  End F lange (05G) -  Inc ludes:

Gasket ,  F lange Spacer  (05G)
Gasket, Cylinder Head - Rlght and Left

(standard )
Gasket ,  Valve Pl  a te
Gasket, Cyllnder Head - Center
Gasket, Cyllnder tlead - Right and Left

(unl oaders )
Gasket ,  0 i l  supply  Tube (0-Rln9,  05D)
Gasket ,  S ight  Gl  ass
Gasket, Unloader Body
Gasket, 0i' l Pump Cover
Gasket ,  Serv ice Valve (2  Bol t )
Gasket, Botton P'late
Gasket, Pump End Bearing Head
Gasket, Shaft Seal (050)
Gasket, tlotor End Cover

I

1

1

2
I
2
2
1

I
I
I
I

I

I

I
,

I

i
I
2
I
I

;

I
I
I
5

I

I

2

t

1
I

;

11/12


